= WATER ®ENVIRONMENT = ENERGY

Conserve Energy =~ Save Water = Protect Environment



Present Water Scenario

Water is a limited resource and its demand is ever increasing. Water availability
per capita is reducing and most parts of our country are falling under severe water
scarce zones i.e. water availability is < 900 - 1000 cum/capita/annum (though
water availability of 2000 cum/capita/annum comes under water safe zone)

The 4-R Principle
& ZLD

To combat the above it is essential not
only to increase the efficiency of water
but also to follow the 4-R principle of
Recycle-Reuse-Reduce and Recover.
To save on capital and recurring cost it
is essential to use the water of required
quality for a specific purpose.

To combat the water scarcity problems, an urgent need is to address the above
mentioned issues for which VEXL has pledged to contribute. VEXL Environ
Projects Pvt. Ltd. is an ISO-9001:2008 certified company offering Engineering
Solutions for Total Water Management.

Domestic Use
(Drinking/Cooking/Bathing Wastewater treatment

/Clothes, (STP)
Raw Water Water Treatment )

Source Plant (WTP)

‘L)
I I
b Reduce Treated
Water

Wastewater Recycle .

Product Recover

Industrial use in Process l Wastewater Treatment (ETP) l

T
Treated Wastewater Reuse



About VEXL

Environment Conscious Company

VEXL Environ Projects is a certified company committed to the ongoing
effort to combat water scarcity. A global issue of epic proportions, the lack
of clean, consumable water is a problem that currently affects over 700
million people. Through education and the implementation of VEXL'’s
state-of-the-art water management solutions, VEXL aims to improve water
conservation and retention.

= VEXL is a complete water management engineering company that provides
turnkey solutions for water and wastewater management and treatment.

» Team VEXL has the experience and motivation to provide cutting edge
technology solutions for all water management applications.

= The reliability and strength of VEXL is demonstrated by our portfolio and
retention rate of reputable clientele.

= At VEXL, we unfailingly live up to our status as an “Environmentally
Conscious Company”. We are interested in making a difference, and to do
so we frequently collaborate with facility owners to develop reliability,
efficiency and safety in all of our water systems.




Vision
» Contribute to a greener and more
sustainable environment.

* Remain up to date with the latest
technological trends and developments
in order to provide the best quality
products and services.

= Continue to be recognized as a trusted
company that provides effective
solutions in water, wastewater,
environmental and energy
management.

* Maintain a culture that promotes
long-lasting and symbiotic relationships
with clients, employees, partners and
shareholders.

Mission

To promote water conservation
through the implementation of our
4-R principle and line of water
management solutions. We aim to
become India’ s leading service
provider of environmental
management and will achieve our

goal by offering top quality

products and services while
remaining ethically committed to

our customers, investors,
employees and partners.




Water Treatment
Plants
(PSF/ACF/DM/UF/
RO plants etc)

Products and Projects

Sewage Treatment Effluent Treatment Under Ground
Plants Plants Drainage System
(UASBR/ASP/SAFF/MBBR/ (Primary/Secondary/ (Survey, Design,
MBR/SBR/RBC/BIOFILTER) Tertiary and ZLD) Turnkey job)
Automation & Ozone Generators Swimming Pools
Instrumentation (For Air & (Filtration plant,
for water & wastewater Water applications) Pool accessories,
management systems Turnkey job)

(PLC, HMI, SCADA)

Services

O & M Services
(For Water and Wastewater
Treatment Systems)

Consultancy Services
(All Aspects Related to
Water and Wastewater Mgmt.)

Spares
(Resin/media, Equipments etc)




Water Treatment Plant

VEXL has in-house capability of design, supply, erection and commissioning of
the following water treatment systems on piece meal or on turnkey basis.

* Pressure Sand Filters — for reduction of suspended solids

= Activated Carbon Filters- for removal of colour, odor and trace organics
* |ron Filter- for iron removal

= Arsenic Filter — for arsenic removal

= Softener Plants — for removal of hardness

* DM Plants — for producing de-mineralized water

» Membrane separation systems

Micro Filtration

giardda crypto bacteria <

Nano Filtration

colloids viruses e . DA > colour, hardness,

pesticides, salts water
Ultra Filtration

colloids viruses, colour,
hardness, pesticides, salts water

colour, hardness, pesticides ¢ e, e . > salts water
salts & - > water

» Physico-Chemical Treatment Systems- Flash Mixer, Clarifiers, Clari- flocculators,
HRSCC etc- for conventional water treatment.

= Up-gradation and Retrofitting of Existing Plants:

« VEXL has the expertise in up-gradation / retrofitting of existing water
treatment facilities to enhance / increase the quantity and quality.



Sewage Treatment Plant

VEXL presents a broad spectrum for sewage treatment with following options of
technology. Projects are taken on piece meal or on turnkey basis:

Up flow Anaerobic Sludge Blanket Reactor (UASBR)
Activated Sludge Process (ASP) and its process modifications
Submerged Aerobic Fixed Film Process (SAFF)

Moving Bed Bio-reactor Process (MBBR)

Membrane Bio Reactor (MBR)
Sequential Batch Reactor (SBR)
Rotating Biological Contactor (RBC)
Bio-Toilets
Bio Filter (Stand alone STP)
Depending on the specific requirement, site

conditions etc., the appropriate technology
is suggested to be adopted.

AS P Chlorine/Ozone
|
v
Treated
- - - - - - —» Water for
;e - Sand Carbon Re-use
N 4 Filter. Filter
Wastewater ! - -
| . |
Equalization Tank ! Areatl on Ta n k Secondary Clarifier v Treated Water Tank
! Activated
777777777777777777777777777777777777777777777777777777777777777777777777777 *  Sludge

M B B R/ FA B FAB Media Chlorine/Ozone

!
v Treated
- - - - - » Water for
Sand Carbon Re-use
Filter Filter
(MGF) (ACF)
[
|

Wastewater

Equalization Tank Areation Tank Treated Water Tank
: _________________________ > Activated
Sludge
M B R Chlorine/Ozone
[
M Treated
- ---f---f--q4---4-- - = % Water for
Sand Carbon Re-use
Filter Filter
(MGF) (ACF)
Wastewater - _
Equalization Tank Areation Tank : Secondary Clarifier Treated Water Tank
Activated
(Membrane Tank) '----------------------------ooooooooooooooooooo oo > A
SEQUENTIAL
SELECTOR
1 OPERATION I:JECIANTER

SBR /] [ [~ 1 [

Chlorine/Ozone
1
!

- v Treated
e R -> -5 - > - - & Water for
Sand Carbon Re-use

Filter Filter

(MGF) (ACF)

’ I \
SLUDGE PUMP ! BIOMASS DIFFUSER Secondary Clarifier Treated Water Tank
! Activated
Sludge

OUTLET

Wastewater
Equalization Tank



Effluent Treatment Plants

Effluent can be treated in 4 stages depending on the requirement of the process.
Projects are taken on piece meal or on turnkey basis:

Primary Treatment comprises of:
* Physical Treatment which further comprising of:
* Screens
* Grit Removal Mechanisms
* Oil Separation Systems (TPl and CPI)
» Physico - Chemical Treatment which comprising of:
» Chemical Preparation and Dosing System
* Flash Mixer, Flocculator, Clariflocculator, Lamella settler, Tube-deck
« Settler, DAF (Dissolved Air Floatation system)

Secondary Treatment comprises of:
= All types of biological systems individually or in combination (UASBR,
» Bio-tower, MBBR, MBR, SBR, ASP and others)

Tertiary Treatment comprising of:

= Physico-Chemical treatment

= Advanced Oxidation Technologies (O3+UV/0O3+H202/UV+H202)
* Filtration and Adsorption

= Membrane Technologies (UF/NF/RO)

ZLD (Zero Liquid Discharge) Systems:
= MEE and Driers (Multiple Effect Evaporators and Driers)

Note: For metal pre-treatment and finishing units we offer complete
physico-chemical treatment with automation.




Flow Chart of Effluent Treatment Plants

Conventional Treatment

: Resin based plants
(Flash mixer/Flocculator/

(Softner/DM Plant/

HRSCC/Clariflocculator/ Decausticizers/)

Lamella/Tube deck/
PSF/ACF)

Reject

Low
DS

High TDS Membrane
based plants
(UF/RO/NF/
Desalination

Multiple Effect
Evaporators
(MEE)

High TDS | Reject

WWERGWEICTS
generated

Condensate

Primary & Secondary
Treatment (Screen-Grit-O
& G removal-Bilogical
Treatment)
(SBR/MBR/ASP etc.)

To reuse or
Salts l further
bilogical
treatment

Hazardous
Waste facility

Tertiary
Treatment

(Filtration &
@ “ Jateelgelilely)]

Reject to MEE Membraﬁe
Separation
Mi /NF/
(Glicien Permeate

UF/RO)




Under Ground
Drainage System

Service offered are:

= Survey and Design
» Turnkey execution adopting:

* Conventional system comprising
of SWR pipes and brick works
manholes.

» Latest systems-using PE pipes
and pre-fabricated PP manholes

Automation & Instrumentation for water

Service offered are:

» Design of automation systems

= Turnkey supplies of automation systems

» Supply of various types of measuring instruments for sensing automation.

PT or HMI

x s fij - 2 Software
,,,,,,,,, i . P
| ‘

4 to 20mA 410 20mA 4 to 20mA

Programming
/ Monitor PC

Level Sensor  Pressure Sensor Flow Sensor

Guided wave radar Ultra Sonic Pulse radar pH/ORP Analyzer Portable Labs Electromagnetic type Ultrasonic type

~ ~

Level Transmeter FlowTransmitters



Ozone Generators (O3)

Service offered are:

»= Ozone generators ranging from 100
mg/h capacity for air treatment
applications to several Kgs/h for
high end bulk water treatment
applications

Accessories provided are: Ozone
mass transfer systems, Ozone
contacting systems, Ozone injection
systems and Ozone destructors and
Ozone monitoring device

We offer turnkey solutions for
water, wastewater and air
applications

Swimming Pools

Service offered are:

= To conduct survey, prepare design and estimates for new pool projects
» Execution of projects on turnkey or on piece meal basis
* Products and Accessories:
* Pool Basin (Inlet nozzles, Skimmers, Main Drain)
* Pool Surrounds (Ladders, Handrails, Gratings)
« Pool maintanancne (Suction pump, Leaf Net/Handle, Wall Brushes, Hose,
Testing kit)
* Pool Lighting (50/100/300 Watts lights, Junction boxes, Transformers)
« Filtration and disinfection system (Pumps, piping, filter, ozonator,
chlorination system, chemicals)
= Up-gradation/Retrofitting of existing swimming pools.

__ wlmﬁm




Spares Parts
and Accessories

For our entire supplies all consumables and
spares are supplied by us. In case of any
specific requirements we can arrange the
neccessary spares/related items:

Filter Media-Resin
FAB/SAFF/Tubedeck Media
Pressure tubes/RO/UF membranes
Pumps/Blowers
Agitator/Flocculator/DAF/Clarifier
mechanism

Interconnecting pipes, fitting and
VEIVES

Water treatment chemicals

TR TR TR TR 1F ]




Consultancy Services

We offer following services on consultancy basis:

= Water Audits

» Surveys and Design of Underground drainage systems, Storm water
drainage systems, Water Distribution Systems and Rain water harvesting
systems.
Concept, Design and Detailed Engineering for Water Treatment Plants.
Concept, Design and Detailed Engineering for Sewage Treatment Plants.
Concept, Design and Detailed Engineering for Effluent Treatment Plants.
Sampling, Analysis and Treatability Studies.
Industrial training on water and waster water management.

O&M Services

We take Operation and
Maintanance contracts
either on piece meal basis or
as comprehensive contract
for the following:

= Water treatment plants
= Sewage treatment plants
» Effluent treatment plants

* Reverse Osmosis/Ulra
Filtration/Nano Filtration
Plants

= Water supply and
distribution systems

» Cooling Towers



Our Clients

By working with our Associates, we have managed to secure a highly reputed
list of clientele, a few of which are:

ACC

ACC Cement Ltd

5000 KLD Softener Plant
On Turnkey basis

Wadi, Karnataka

Western Central Railways

600 KLD STP with 140 KL
OHT - Complete with civil
works with 2 years O & M

Satna, M.P

ADITYA BIRLA

HINDALCO

Hindalco Industries Limited

Survey & design of the Storm Water
Drainage system in Power Plant,
Smelter & Colony areas at

Hirakud, Orissa

&>

| SAIL

Bhilai Steel Plant

550 KL & 700 KL Swimming
pool with ozone based
filtration system

Bhilai, Chhattisgarh

ACC

ACC Cement Ltd

1500 KLD - WTP with ozone &
550 KLD STP on Turnkey basis

Jhinkpani, Jharkhand

South Eastern Central Railways

300 KLD - Iron Removal
filtration system

Brijrajnagar, Orissa

O

Reliance
Industries Limited
Reliance Cementation Ltd

WTP+STP+Underground
drainage+Plant water
piping+Cooling tower-on
Turnkey basis

Maihar, MP & Kundanganj, UP

e

Mc-Nally Bharat
Engineering Company Ltd
3.3 MLD WTP & ETP with
Complete automation

Bhilai, Chhattisgarh

jAYPEE
Ll b e

JP Cement Ltd

1200 KLD & 600 KLD STP - With
ozone based Tertiary treatment

Rewa & Bela Plant, M.P

ACC

ACC Cement Ltd

300 KLD WTP & 120 KLD STP
with civil works on turnkey basis

Chandrapur, Maharashtra

ACC

ACC Cement Ltd

Feasibility study of 8 MLD WTP
& 450 KLD STP, 10 MLD Water
pumping station with silt
removal system

Gagal, Himachal Pradesh

|_J'I"FJ

HATHI/
CEMENT

Saurashtra Cement Limited
Study ,design and execution of Overall

U

Water Management system implementation

in Cement Mill, Power Plant &
colony area to achieve ZLD at

Porbandar, Gujarat




Actual Site Photos

5 MLD - Softener Plant

1.5 MLD - WTP

2 KG/hr. Ozone Generator for ETP
= Prefabricated STP of 250 KLD

= WTP+STP+Underground drainage+Plant water piping+

Cooling tower-on Turnkey basis
= 600 KLD STP with 140 KL OHT - with 2 year O&M
= 300 KL Swimming Pool on Turnkey basis
* 10 - 20 KLD STP on Biofilter Technology




m WATER = ENVIRONMENT = ENERGY

VEXL Environ Projects Pvt. Ltd.
B-1/102, Vishnu Hi-tech City,

E-8 Extension, Bhopal-462039 (M.P.) India
Tel./Fax: 0755-6660888/4261800

www.vexl.in
E-mail: info@vexl.in

Branch offices :
Chennai> Delhi > Hyderabad > Indore > Bhilai




